WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BX32S Chipper
Parts Manuadl

Starting with S/N'’s
1325676

Refer to the operators
manual for safe
operation and

maintenance 1018 BX32S RevlJ1 Parts Manual
Rev J1 120416




1018 BX32S RevlJ1 Parts Manual WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on a
local dealer.

nge 20f 14 For threaded parts installation, refer to the torque charts in this manual. Rev J1 130417



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Table of Contents

[Te11 B [ o [V 1= 3P 4
Hydraulic Fitting Torque ..........ueeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 5
Wheel Lug TOrQUE........ccoiiiiireeiicceeeeeeeeeeeeenaeeeeeeeeeeens 5
Main Assembly ........ccccoveeriiiiiiiiirerreeeeeeeecccneeeee 6
Driveline..........eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeereeneeeeeaeereeeenanaaaane. 7
Discharge Chute Assembly............cceeeeeeeeeeeeeeeeeeennns 8
Hopper Flap Detail ..o, 8
Grease Whip ASS'Y ....ccccvvveeeeeeeiieieccrinnneeeeeeeeesseessnnns 9
Label Layoul.......... et ereeeneeeeens 12
ACCESSOIES......ccceeeieieiiieeeieeeccceeceeeeeeeeeeeeeeeeeeeeeeeeeeeens 14

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

J

Page 3 of 14

For threaded parts installation, refer to the torque charts in this manual.

Rev J1 130417



1018 BX32S RevlJ1 Parts Manual WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

e 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mfter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
e e e oot M4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
B 2
® 7 \ (7 R
i )
TS <

Page 4 of 14 For threaded parts installation, refer to the torque charts in this manual. Rev J1 130417



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings =
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Value Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 /16 12 9 1 176
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two wrenches. Place one wrench 1/2 718 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

Wheel Lug Torque

The torque values shown are based on
lubricated connections as in reassembly.

It is extremely important safety procedure to apply .
and maintain proper wheel mounting torque on your Wheel Torque Requirements
trailer axle. Torque wrenches are the best method to Torque
assure the proper amount of torque is being applied | Wheel Size |  Unit 1st Stage | 2nd Stage | 3rd Stage
to a fastener. ] ft-lbs| 12-20 30-35 45 - 55
8 Nm 16 - 26 39-45.5 58.5-71.5
Wheel lugs should be torqued before first road use fiibs 50 - 25 35-20 50 - 60
and after each wheel removal. Check and re torque 12" Nml 26-325 455 - 52 65 - 78
after the first 16Km (10 miles), 40Km (25 miles), i i
and again at 80Km (50 miles). Check periodically 13" ft-lbs 20-25 35-40 50 - 60
thereafter. Nm 26 - 32.5 455-52 65-78
. ft-Ibs 20-25 50 - 60 90 - 120
Note: Wheel lugs must be applied and maintained 14 Nm| 26-325 65-78 117 - 156
at the proper torque Ieve_ls to prevent loose whegls, fbsl 20 - 25 50 - 60 90 -120
broken studs, and possible dangerous separation 15" Nml 26-325 65 - 78 117 - 156
of wheels from your axle. i
. ft-Ibs 20-25 50 - 60 90 - 120
+  Startalllugs by hand to prevent cross threading. 16 Nm| 26-32.5 65-78 117 - 156
« Tighten lugs in sequence, per wheel lug torque
sequence chart. ; ]
» Thetightening of the fasteners should be donein .
stages. Following the recommended sequence, 4 3 6
tighten fasteners per wheel torque requirements a 3
chart.
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence |

nge 50f 14 For threaded parts installation, refer to the torque charts in this manual. Rev J1 130417



WALLENSTEIN by EMB Mfg.

1018 BX32S RevJ1 Parts Manual

lleyoq Alqwassy agn _m:cm_\,__

Ilejoq dej JaddoH mow_

¥ JJILXONOLE ‘MBS 18S | Z0LviZ Y
| .} XONS/E Jog 8buel | y£19)7 2
¥ P/ X ONOL/G }og ebuel 12197 £z
Z .8/L ‘18ysepm oo ids | 18e€,7 (47
Z J8/€ 1BuseM VS | 1e1es7 1z
Z ONS/E INN W0y | 1162/Z 02
Z ANS/L INNDOTXeH | 2822.7 6l
¥ ONS/G INN Yoo XeH | 1922.Z 8l
| 186pa7, £ ‘ejuy [ yOSWIS0L Ll
Z 100y ,£ ‘ejiuy [ COENISOL 9}
Z ONS/E INNYoOTXeH | 1622.7 Gl
¥ JIE-L X ONS/G Nog XeH | 2191/7 i
9 89 .8/5 X ANS/E Hog XeH [ 89z.€1.7 ¢l
Z L XONG/E Hog xeH [ olgl.z 2l
Z| 02-9027140n ‘Buesg ebueiqyjog-z | £0152Z L
2| ANSILX.piE-L X 811 “uid ews|dw LEpLLZ 0l
| aje|d dojg eAlsod | 62219501 6
| ajny) abueyosia | L0eMm9sol 8
| 100y [ €0LM8LOL /
| 10joy Jeddn ‘buisnoy [ z01M8L0L 9
| [ewey 0L1d yim Jojoy wopog ‘BuisnoH | L0LM8L0L G
¢ JJIE X ONp/L ‘MaI0g sulyoep | 10£8/Z ¥
¢ ONP/L INNNOOTXeH [ 11227 ¢
| Hoys ,z/L-¢ ‘eqn [enue [ £05967 Z
| ajnyg Jaddiyg | 201M8LOL !
Ao uopduoseq | "oN Med [ diwod

Alquisssy ainy abieyosiqg 89S

Alquiassy uibwy

Rev J1 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 14



WALLENSTEIN by EMB Mfg.

1018 BX32S RevJ1 Parts Manual

Tc_m:o_._ 10j0Y Eozom__

s

Assy diym
aseals) 999

b WBiL-L X b/l Xl Rey yE99vZ

I .7 X ON9/S Yjog 943 12892 8 b .C0P'CE X ¥g Selies ‘)jeys 01d 0vvvzZ
€ JJ/€ X ONQI/S ‘llog abueyd 1219.7 1§ } 1X i 18NE ‘8ABaYS 8jgnog 80L1vZ [44
S Wb/ X ONp/L ‘Maids 185 WivlZ 99 ) S X 091 8¢ ‘aeays sjgnog 90L1vZ 24
I Wb/ X ONOL# ‘M8i0g 183 20\v.Z 6§ b .} X7'anH 01G1vZ 4
g ONS/G ‘INN %207 XeH 192¢LZ ¥S } W8/€-1 XS “anH 11574 6€
I ONIL/G ‘INN %207 XeH 344474 €9 4 654 ‘lieg ajbuis 6S11¥Z 8¢
[4 ONP/L ‘INN %207 XeH [2544¥4 [4 ) [.G€)°0 X wwg/) X @O WGE ‘Buuds X3 yov1€Z L€
14 J7/€-1 X ON8/S ‘110 XeH L1917 |G ) 46 ‘Assy diupm aseal9 ./l 60€6¢Z 9¢
) u} X ON8/E 109 XeH 0l€1.Z 09 [4 22-L02140N ‘buieag abue|4 Jog-g ¥015¢Z 1
€ .C X ON9L/S }jog XaH (144774 6v } ainyded Jajp| Jaysem | 8961950} 43
4 .8/L X ON/1 ‘1log XaH 801 1.7 8y } Wiy J91pl | 102M8101 e
4 JJ/E X ONY/L ‘Hiog XaH L0V11Z Ly } paulds ‘Jeus | 20ZN8LOL [43
I W8 X .8/27) X . ‘Alquiassy Jajp| ¥016¥Z 4 ) PIRIUS | 20LMLLO} 3%
I ub Xu91/G X.,91/G Aoy [44874 14 ) 18A00 O1d | 81271101 0€
Ao uopduosag | "oN Med | al Nog Ao uopduosag [ "oN Med | al KOG

aujaALd

Rev J1 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 14



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Discharge Chute Assembly

BOM ID | Part No. | Description

1 1056W307 | Discharge Chute

2 1012W208 [ Assembly, Hood Latch

3 1056L327 | Ring

4 1056L329 [ Plate, Spacer Ring

5 1056L330 | Plate, Hood Cature

6 1056L333 [ Deflector, Discharge Chute
7 1056L334 | Ring

8 219313 Hand Knob, 5/16NC Female Stud
9 271107 Hex Bolt, 1/4NC x 3/4"

10 271110 Hex Bolt, 1/4NC x 1"

11 272211 Hex Lock Nut, 1/4NC

12 272914 Acorn Nut, 5/16NC

13 276221 Carriage Bolt, 5/16NC x 3/4"

Hopper Flap Detail |

BOM ID | Part No. | Description

1 1018L994 [ Chipper Chute Flap Clamp
2 272211 Hex Lock Nut, 1/4NC

3 276211 Carriage Bolt, 1/4NC x 3/4"
4 10565604 | Flap, Hopper

Inside View of feed chute:
Detail of safety flap assembly on
inside of feed chute.

Page 8 of 14

For threaded parts installation, refer to the torque charts in this manual.

Rev J1 130417



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Grease Whip Ass'y

Part No.

Description

229202

Grease Fitting, 1/4NF

229206

Bulkhead, FP x FP 0402 x 7/16NC

229303

Grease Fitting, FP02 x 1/4NF

729304

1/4" Grease Whip, MP x MP 0202 x 9"

=[=l=[=]=]10

272341

Jam Nut, 7/16NC

nge 9 0of 14 For threaded parts installation, refer to the torque charts in this manual.

Rev J1 130417



1018 BX32S RevlJ1 Parts Manual WALLENSTEIN by EMB Mfg.

@) Iléll e
| - | 4]’8

O |

g‘u 28 0— tmm [|:|:
AT l l l

- |

—=F
L]
76 71 7372 74

nge 10 of 14 For threaded parts installation, refer to the torque charts in this manual. Rev J1 130417



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Binacchi SPARE PARTS LIST : BAN061USA60098

POS. |DESCRIPTION Q. |Part#

01 |YOKE 1 0800403

02 |CROSS JOURNAL ASS. 2 08204

05 |OUTER TUBE YOKE 1 08004021

08 |FLEXIBLE PIN 1 098700860

12 |CM. 100 CARDAN TUBE(*) 1 09881433100

13 |CM. 100 CARDAN TUBE(*) 1 09881364100

16 |FLEXIBLE PIN 1 098700855

17 |INNER TUBE YOKE 1 08004011

21 |SHEAR BOLT M8X1.25X45 1 744902

25 |CONE SHIELD BELL 03-04 2 021904C001

26 |OUTER BEARING 03-04 1 025504C001

27 |OUTER BASE CONE 03-04 1 025404C001

28 |SCREW 6 0998052242

29 |OUTER SAFETY TUBE 1 0988966NB4061

30 |INNER SAFETY TUBE 1 0988961NB4061

31 INNER BASE CONE 03-04 1 025404C002

32 |INNER BEARING 03-04 1 025504C002

40 |CHAIN 1 0252000001

48 |LABEL DANGER OUTER DRIVE TUBE 1 09872006

49 |EXTERNAL SHIELD LABEL 1 09872003

51 |COMPLETE PUSH BUTTTON 1 0986014047

71 |YOKE FOR LB4 1 08896904

72 |GREASE NIPPLE 1 0984010150

73 |STEEL BALL 23 1098680104

74 |HUB 1 088964

75 |PUSH PIN SET 1 0986014075

76 |[NUT AND BOLT M8 x 1.25x45 10.9 1 244902

93 |OUTER HALF SHAFT 1 B4N061US2

94 |INNER HALF SHAFT 1 B4N061US1098

97 |SAFETY GUARD 1 083US04061

Page 11 of 14

For threaded parts installation, refer to the torque charts in this manual.

Rev J1 130417



WALLENSTEIN by EMB Mfg.

1018 BX32S RevJ1 Parts Manual

8LLpéZ

—

[ zwer |-

L

SLLV6T |

<4

@ C,ﬂ;)g

[ ovever | [ Lvewér F

INdd 0001
INdY 0¥S I w

A— dols

12qe |erisg

WOVNYD OWE B0N NO ‘SLN;

5
N HIWOOE FiE 3N DIW SRS

iR VIE3s

R 1300W

£0ZRLL

ﬂﬂﬂﬂﬂﬂﬂ =

-@ 9@

[zezver | [ oziver |

W/

é QﬂQ

/ 0zLvez

<5

*I9|D9P PBZLOYLIND
INOA WO} |0D[IDAD 31D SUBIS
AloJps maN  “poliddp aq
IsNnu suBis mau ‘subis Alajos
Inoyiim psaop|dal supd 1o
9|qIbs||l dWO0D28g ‘POAOW
-2l ‘pebowpp usaqg SADY
suBis Ajojos §| - ¥IGWIWIY
a4IS 1431

JnoAD17 [2gD1]

Rev J1 130417

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 14



1018 BX32S RevlJ1 Parts Manual WALLENSTEIN by EMB Mfg.

[ 194120 |
794203 =

T 194-232

<5
5P

GO

794127

194120

T oa4a |

2652408 o
.@LQ)HQOO_C ~

~ = —-—
"o5029e5 y
20552950 ?
wdgL087 5, g
0g0c £g202 t %
a7 ) O >0 —
P=SEZ25:9
T ~"0980°52
ED:(DQ-)O (D“—ﬂ)
U—'G)Q—;ZQ)N
S05028°3
>S>2tEcpO

o) 0]
w O O O= >
xc£EQ% Q0

nge 13 0f 14 For threaded parts installation, refer to the torque charts in this manual. Rev J1 130417



1018 BX32S RevJ1 Parts Manual

WALLENSTEIN by EMB Mfg.

Accessories |

Call your dealer for pricing and availability

#1012L269 LEDGER CLEARANCE SETTING

An easy and accurate way of setting the critical
clearances between the ledger blade and the rotor
chipper blade.

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, Ontario - NOB 2M0 - Canada

#Z97085

WOOD CHIPPER

MODEL BX32S, BX52S, BX72S & BX102S

OPERATOR'S MANUAL

Do not attempt to start or operate the equipment without thoroughly
reviewing this manual for safe and proper operation.

BX “S” SERIES 3 POINT HITCH
WOOD CHIPPER
OPERATOR’S MANUAL

Available as a download at
www.wallensteinequipment.com

Keep this manual with the
machine at all times c €

Page 14 of 14  For threaded parts installation, refer fo the torque charts in this manual. Rev J1 130417



	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Main Assembly
	Driveline
	Discharge Chute Assembly
	Hopper Flap Detail
	Grease Whip Ass’y
	Label Layout
	Accessories

